English:

* Mount Engine Guard with item N°1 (Screw — x4).
»ATTENTION: put glue on the screws.
Francais:

* Monter la protection avec l'item N°1 (Vis — x4).
» ATTENTION: mettre de la colle sur les vis.
Portugués:

* Montar a protegdo com o item N°1 (Parafuso —
x4).

» ATENCAO: colocar cola nos parafusos.

CROSSPROD
I

~

English:

* Apply items N°2 (Screw — x2), N°9 (Aluminum
Bushing — x2) and N°10 (Special Rubber Washer
— x2) on the front part of the protection on the item
N°13 (Inox Clamp) previously mounted.

Francais:

« Appliquer les items N°2 (Vis — x2), N°9 (Douille
Aluminium — x2) et N°10 (Rondelle Spéciale en
Caoutchouc — x2) sur la partie avant de la
protection sur I'item N°13 (Fixation Inox)
précédemment monté.

Portugués:

* Aplicar os itens N°2 (Parafuso — x2), N°9
(Casquilho Aluminio — x2) e N°10 (Anilha Especial
Borracha — x2) na parte da frente da protecdo no

item N°13 (Fixacao Inox) anteriormente montado. AL U M | N U M TRA' L ENG | N E G UARD
Ref.: 2CP090095A

English: c% Assembly Booklet / Papercollecﬁf)n
« Torque the screw (Item N°4) previously mounted . Livret de montage / Collecte de papier
q p y
with the correct value. L’;\ Mini Zip Bag / Plastic collection
Francais: LD‘,E’ Mini sac zip / Collecte de pastique
* Torque Je vis (Item N°4) avec le bonne valeur. t:'\ Box / Paper collection
Portugués: . s Boite / Collecte de papier
* Apertar o parafuso (Item N°4) anteriormente . Gt — ——
arton S>eparator/ Paper collection
montado com o valor correto de torque. ZQJ S e s Pl

g} Card Header / Paper collection
Carte d'entéte / Collecte de papier

c’;\ Plastic Bag Cover/ Plastic collection
Couverte de sac en plastique / Collecte de plastique

Managoment
ECOPONTO ECOPONTO L
m @ﬁ @ 1S 9001:2015
I I ERTIFIED e oo

AMARELO 0 108eTIN8

1D.022.02 PAGE 4 WWW.Crosspro.pt




ASSEMBLY INSTRUCTION / INSTRUCAO DE MONTAGEM

L
X, o

4/5mm

&
M4
M5
M6
L\t

# STAINLESS
STEEL

STEEL
8.8 A2

2.7 2.6
5.5 5.1
9.7 8.7
23.0 21.2
47.0 42.0
80.0 73.0

13 Fixagdo Inox / Stainless Steel Clamp B95 1
12 Fixacdo Inox / Stainless Steel Clamp A95A 1
11 Sinobloco / Silent Block ?25x20-M6 4
10 |Anilha Especial Borracha / Special Rubber Washer 12x20x24 2
9 Casquilho Aluminio / Aluminum Bushing P12xP9%9 2
8 Mola de Friso / Stainless Steel Clip M8 3
7 Nut Nylock / Porca Freada M6 DIN985 - A2 4
6 Anilha / Washer M8 DIN125 - A2 1
5 Anilha / Washer M6 DIN125 - A2 4
4 Parafuso / Screw M8x25 DIN6921 - A2 1
3 Parafuso / Screw M6x16 DIN6921 - A2 4
2 Parafuso com Falsa Anilha / Screw with Washer False |M8x20 ISO7380 - A2 2
1 Parafuso com Falsa Anilha / Screw with Washer False [M6x8 1ISO7380 - A2 4
ITEM N2:{COMPONENTE (COMPONENT): DESCRIGAO (DESCRIPTION): [QUANT.:

ACESSORIOS (ACESSORIES)

DATE: 06/06/2024

PAGE 2

|

CROSSPRO
English:
* Remove OEM protection and clamps (left and
right).
Francais:
« Retirer la protection et fixations (gauche et droit)
OEM.
Portugués:
* Remover protecao e fixagfes (esquerda e direita)
OEM.

English:

* Mount item N°12 (Inox Clamp — x1) according to
the assembly instruction.

»ATTENTION: Torque all screws to the correct
value.

Francais:

* Monter I'item N°12 (Fixation Inox — x1) selon les
instructions de montage. Torque toutes les vis
avec le bonne valeur.

» ATTENTION: Torque toutes les vis avec le bonne
valeur.

Portugués:

* Montar o item N°12 (Fixagdo Inox — x1) de
acordo com as instru¢des de montagem.

» ATENCAO: Apertar todos os parafusos com o
valor correto de torque.

English:

* Mount item N°13 (Inox Clamp — x1) according to
the assembly instruction.

» ATTENTION: Do not tighten the screws to help
the assembly.

Francais:

* Monter I'item N°13 (Fixation Inox — x1) selon les
instructions de montage.

»ATTENTION: Ne pas serrer les vis pour faciliter
le montage.

Portugués:

* Montar o item N°13 (Fixagdo Inox — x1) de
acordo com as instrugdes de montagem.

» ATENCAO: N&o dar aperto aos parafusos para
ajudar na montagem.

PAGE 3




	Diapositivo 1
	Diapositivo 2

